PRODUCT ASSEMBLY INSTRUGTIONS: www.wavearm(;.t

Item # | Product Name: #300055 and #300962 Wave Dock Ramp

Parts List: Tools Needed:
1. Dock Ramp (1) 1. Silicone Spray (optional)
2. Dock Hinge (2) 2. Mallet

3. 3/8 x1 % Bolt (2) 3. Ratchet

4. 3/8 washer (2) 4. 9/16 Socket
5. 5.

6. 6.

7. 7.

8. 8.

9. 9.

10. 10.

Assembly Instructions:

1. Insert dock hinge into the channel on the dock section by sliding it in from the end
until the threaded insert lines up with hole on top. Secure with the 3/8 x 1 %2 bolt and 3/8
washer.

Slide dock hinge
into channel here

3/8 x 1 ¥ bolt and
washer




2. Slide the dock ramp into the top opening of the dock hinge. Insert the second dock
hinge into the dock channel on the other side and secure from the top with the 3/8 x 1 /2
bolt and washer.

| Insert dock ramp
here.

Slide second hinge
in here.




